


Part Name

Ref.No.] Part No. Q'ty Remarks
1-1 627447 |Bolt 1 |M5x14
1-3 627448 |Shaft 1
1-4 627449 .|Guard,Fan 1
1-5 627450 |Bolt 11 |PC5x18
1-6 627451 |Casing 1
1-7 627452 |Spring 1
1-8 627453 [Nut 1
1-9 627454 |Washer 2
1-10 627455 |Fan 1
=11 627456 |Shaft 1
1-12 627411 |Bolt 5 [M5x20
1-13 627457 |Lever, Throttle 1
1-14 627458 |Spring, Throttle 1
i—-15 627459 [Switch Compl 1
1-16 627460 |Casing 1
1-17 627461 |HarnessWire 1
1-18 627462 |[Snap Ring 1 |E-3
1-19 627463 |Pipe,Straight 1
1-20 627464 |Pipe,Tail 1
1-21 627465 |Lever,Throttle 1
1-22 627466 |Lever,Throttle 1
1-23 627467 |[Cowling 1
1-24 627468 |Washer 1
1-26 627469 |[Bolt 1 |M4x30
1-28 | . 627470 |Gaution Plate 1
1-29 627471 |[Caution Plate 1
1-30 | 627472 [Instruction Book 1
1-31 119529 |Box Spanner 1 |19
1-32 119943 |Goggle 1
1-33 627473 |Vacuum Kit 1 |OPTION
1-34 627474 |Straight Pipe 1 |OPTION
1-35 627475 |Curve Pipe 1 JOPTION
1-36 627476 |[Clamp 1 |OPTION
1-37 627477 |Grip Handle 1 |OPTION
1-38 627478 |Bacuum Bag 1 |OPTION
1-39 119572 |Bolt 4 |OPTION M5x25
1-40 627479 1 |OPTION

Instruction Book




//{ CABU

2 - :
& -
. A g »

|
RETOR
71

5

38

39

41

&)

40

1
rie

— D
Zo
mo



Part Name

Ref.No.| Part No. Q'ty Remarks .
2-1 627388 |Crankshaft 1
2-2 627389 iPiston Ass'y 1
2-3 627390 |RingPiston 2
2-4 627391 |Pin,Piston 1
2-5 627392 |Clip,Piston Pin 2
2-6 627393 |Needle,Bearing 1
2-7 627394 |Crankcase Ass'y 1
2-8 627385 |Ball Bearing 2 |#6201
2-9 627396 |Oil Seal 2
2-10 627397 [Dowel Pin 2
2-11 627398 |{Crankcase Ass'y 1|
2-12 119572 |Bolt 5 |[M5x25
2-13 627399 [Pulley Ass'y. Starter 1
2-14 | 627400 [Ratchet 1
2-15 627401 |Recoil Ass'y 1 -
2-16 627402 |[Rope,Starter 1
2-17 | 627403 |Knob,Starter 1
2-18 627404 |Name Plate 1
2-19 627405 |Coil Ass'y. ignition 1
2-21 627406 |Spring 1
2-22 | 627407 {(Cap,Plug 1
2-23 627408 |Bolt 3 |M4x20
2-24 | 627409 |Plug Spark 1 |BPMR7A
2-25 627410 |Flywheel Magneto 1 '
2-26 | 627411 |Bolt 4 |M5x20
2-28 119548 |Bolt 2 |M5x16
2-36 627412 |[Cylinder 1
2-37 627413 |GasketMuffler 1
2-38 627414 |Muffler Exhaust 1
2-39 627415 |Arrester 1
2-40 627416 |Baffle Plate,Outer 1
2-41 627417 |Bolt 2 |Mb5x48
2-45 627418 |Gasket,Insulater 1
2-46 | 627419 |Nut 2
2-47 627420 |Insulator 1
2-51 073363 [Washer 2
2-52 | 627421 |Gasket 1
2-53 627422 |Carburetor Ass'y 1
2-54 | 627423 |ValveFloat 1
2-55 627424 |Gasket i




mw
zr

— N
Zm
mo



RefNo.| Part No. Part Name Q'ty Remarks
2-56 | 627425 |Diaphragm Metering 1
2-57 627426 |Diaphragm Pump 1
2-58 627427 |Gasket 1
2-59 627428 |Rubber 1
2-60 627429 |Case,Air Silencer 1
2-61 627430 |Bolt 2 [Mbx50
2-62 | 627431 |[Element 1
2-64 | 627432 |[Case,Cap 1
2-66 | 627433 |TankFuel 1
2-67 | 119180 |Cap Ass'y.Fuel Tank 1
2-68 | 627434 |Gasket 1
2-69 627435 |Filter,Fuel 1
2-70 | 627436 |Clip 1
2-71 627437 {Hose 1
2-72 | 627438 {Rubber 1
2-13 627439 |Hose 2
2-74 | 627440 |Rubber _ 1
2-75 627441 [Valve Ass'y.Reversing 1
2-76 | 627442 |Clip 1
2-77 627443 |[Rubber 1
2-78 | 627444 |Rubber 2
2-79 627445 |[Rubber 1
2-81 627446 |Gasket 1
2-821631723 1
2-831631722 1
2-841632845 1

2-85 632844 -1




